FITMENT INSTRUCTIONS





Shadow Awning

to

Hercules Roof Conversion (494-AWN-TRPY-MNT-LH-ASSY-01)

All rights reserved. No part of this document may be reproduced, translated, stored in a retrieval system, or transmitted, in any form or by any means, electronic, mechanical, photocopying, recording or otherwise, without prior written permission of the owner.

Review all instructions information carefully before installation.

Any damages, direct or incidental to the installer and/or property due to incorrect installation of any parts are the responsibility of the installer. Due to the various applications and fitment options available, the responsibility lies with the user to ensure all mounting points are secure and tight before every trip. If unsure, consult with your Distributor regarding the operations of our products.

Users are advised to be mindful of the load they are carrying and drive in accordance with road conditions.





1. Shadow Awning Fitment – Tools, Fasteners & Materials

The tables below show the equipment, i.e. tools and fasteners required to start the Shadow Awning fitment onto a Hercules roof conversion, on the left-hand side.

1.1. Tools & Items Required:

TOOLS
Ratchet
13mm Socket & Ring Spanner
4 mm Allen Key
Drill
Drill Bit Ø8.5 mm & Ø11.mm

ITEM
Diluted Isopropyl Alcohol (Preferred)
Cloth
Black sealant, silicone or Sikaflex

1.2. Fasteners supplied: (Included with Mounting Kit)

PRODUCT CODE	ITEM	QTY
FW-M8	M8 FLAT WASHER	22
RIV-LF-M8	M8 RIVNUTS	4
NY-M8	M8 NYLOCK NUT	10
BHD-M8x25	M8X25 B/HD BOLT S/S	12
BHD-M8x20	M8X20 B/HD BOLT S/S	2
FFW-M8	M8 FENDER WASHER	2

1.3 Hardware Required: (Included with Mounting Kit)

PRODUCT CODE	DESCRIPTION	QTY
494-AWN-TRPY-FNT-BRKT-01	AWNING FRONT MOUNTING BRACKET	1
494-AWN-TRPY-FNT-BCK-PLT-01	AWNING MOUNT BACKING PLATE	1
494-AWN-TRPY-RER-BRKT-LH-01	AWNING REAR MOUNTING BRACKET 1	1
494-AWN-TRPY-RER-BRKT-LH-02	AWNING REAR MOUNTING BRACKET 2	1
494-AWN-TRPY-BCK-PLT-01	AWNING MOUNT BACKING PLATE	2

NOTE The Shadow Awning is sold separately, and is not included in this mounting kit.

12	- C					- (12)-		100	12		
	2	3 4	350	6	1	8	06 06	- 11	100 A	13 MASS (kg): BONDED:	14
										G FASTENED: 1	r .
										POWDER: SPRAY: COLOUR:	
										COLOUR	6A
								~11			
							/				
							1				
							(and				
							Co				
							Con Se				
							$\mathbb{X} \rightarrow \mathbb{V}$				
							Se l	/			
							1 / 1				
							1 / >	-9 ~0			
							1 100				
			0				48				
			~ \				<u> </u>				
		~	$\langle \rangle$	(4)							
		(5)-		o							
			XCON	la/							
			NGUL	Ger .							
			S G	A							
		Í									
		[
		/	0								
		L	o		г						P
		L	or		1	ITEM NO.	PART NUMBER		DESCRIPT	TON	QTY
		L	K	3)			PART NUMBER	1	DESCRIPT AWNING TO TROOPY MOUT	mere	
		L	K	9		1 494 2 494	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0		AWNING TO TROOPY MOU AWNING TO TROOPY R	NT BRACKET (REAR) EAR BRACKET 02	1
		L	K	9 0		1 404 2 404 3 •	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01		AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL	NT BRACKET (REAR) EAR BRACKET 02 ATE 1	1 1 2
		L		9 0		1 494 2 494 3 494	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-M8		AWNING TO TROOPY MOU AWNING TO TROOPY RU BACKING PL MS NYLOC N	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S	1 1 2 10
		G	K	9 0		1 494 2 494 3 - 4 - 5 -	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-MS FFW-M8		AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL MS NYLOC NI M8x24mm OVERSIZED WAS	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 9021	1 1 2 10 6
		G		9 19		1 494 2 494 3 · 4 · 5 ·	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-M8 FFW-M8 FFW-M8 FW-M8		AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL MS NYLOC NI MSx24mm OVERSIZED WA' MSx16mm FLAT WASHI	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 9021 ER S/S - DIN 125	1 1 2 10 6 18
		G		9 ©		1 494 2 494 3 - 4 - 5 - 6 - 7 -	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-8CK-PLT-01 NY-M8 FFW-M8 FW-M8 FW-M8 BHD-M8x25		AWNING TO TROOPY MOU AWNING TO TROOPY RU BACKING PL MS NYLOC NI MSx24mm OVERSIZED WA' MSx16mm FLAT WASHI MSx25 B/HD B/	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT 5/S SHER S/S - DIN 9021 ER S/S - DIN 125 OLT S/S	1 1 2 10 6 18 12
		G		9 0		1 499 2 499 3 - 4 - 5 - 6 - 7 - 8 4	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-M8 FFW-M8 FW-M8 BHD-M8x25 94-AWN-TRPY-FNT-BRKT-01	2	AWNING TO TROOPY MOU AWNING TO TROOPY RU BACKING PL M8 NYLOC NI M8x24mm OVERSIZED WA' M8x16mm FLAT WASHI M8x25 B/HD BI AWNING FRONT MOU	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT 5/S SHER S/S - DIN 9021 ER S/S - DIN 125 OLT S/S UNT BRACKET	1 1 2 10 6 18 12 1
		¢		9 D		1 499 2 499 3 - 4 - 5 - 6 - 7 - 8 4	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-8CK-PLT-01 NY-M8 FFW-M8 FW-M8 FW-M8 BHD-M8x25	2	AWNING TO TROOPY MOU AWNING TO TROOPY RU BACKING PL MS NYLOC NI MSx24mm OVERSIZED WA' MSx16mm FLAT WASHI MSx25 B/HD B/	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT 5/S SHER S/S - DIN 9021 ER S/S - DIN 125 OLT S/S UNT BRACKET G PLATE	1 1 2 10 6 18 12
		¢		9 D		1 494 2 494 3	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-MS FFW-MS FW-MS BHD-MSx25 94-AWN-TRPY-FNT-BCK-PLT-01 -AWN-TRPY-FNT-BCK-PLT-01 -RIV-LF-MS BHD-MSx20	2	AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL M8 NYLOC NI M8x24mm OVERSIZED WAS M8x16mm FLAT WASHI M8x25 B/HD B/ AWNING FRONT MOU FRONT BACKIN M8 L/F RIV M8x20 B/HD B/	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 9021 ER S/S - DIN 9021 ER S/S - DIN 125 OLT S/S UNT BRACKET G PLATE NUT	1 1 2 10 6 18 12 1 1 1
		G		9 (i)		1 494 2 494 3	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-M8 FFW-M8 FFW-M8 BHD-M8x25 94-AWN-TRPY-FNT-BRKT-01 -AWN-TRPY-FNT-BRKT-01 RIV-LF-M8 BHD-M8x20 AME CONCEPTOR	1	AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL MS NYLOC NI MSx24mm OVERSIZED WA MSx16mm FLAT WASHI MSx25 B/HD B/ AWNING FRONT MOU FRONT BACKIN MSL/F RIV MSx20 B/HD B/ Sett	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 0021 ER S/S - DIN 0021 ER S/S - DIN 125 OLT S/S JNT BRACKET G PLATE NUT OLT S/S	1 1 2 10 6 19 12 1 1 1 4 2
		G		9 (0)		1 494 2 494 3	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-M8 FFW-M8 FFW-M8 BHD-M8x25 94-AWN-TRPY-FNT-BRKT-01 -AW	1	AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL M8 NYLOC NI M8x24mm OVERSIZED WAS M8x16mm FLAT WASHI M8x25 BiHD Bi AWNING FRONT MOU FRONT BACKIN M8L/F RIV M8x20 BiHD Bi MBLY A3 powe I of 1	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 0021 ER S/S - DIN 0021 ER S/S - DIN 125 OLT S/S JNT BRACKET G PLATE NUT OLT S/S	1 1 2 10 6 19 12 1 1 1 4 2
		©./		9 @		1 494 2 494 3	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 194-AWN-TRPY-BCK-PLT-01 NY-M8 FFW-M8 FFW-M8 BHD-M8x25 94-AWN-TRPY-FNT-BRKT-01 -AW	2.	AWNING TO TROOPY MOU AWNING TO TROOPY RI BACKING PL M8 NYLOC NI M8x24mm OVERSIZED WAS M8x16mm FLAT WASHI M8x25 B/HD B/ AWNING FRONT MOL FRONT BACKIN M8L20 B/HD B/ M8x20 B/HD B/ MBLY A3 SMEE I of 1	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 9021 ER S/S - DIN 9021 ER S/S - DIN 9021 OLT S/S INT BRACKET G PLATE NUT OLT S/S	1 1 2 10 6 19 12 1 1 1 4 2
REV.	DESCRIPTION RELEASED FOR PRODUCTION	G		3) (i) (j) (j) (j) (j) (j) (j) (j) (j) (j) (j	E APPROVED	1 494 2 494 3 - 4 - 5 - 6 - 7 - 8 44 9 49+ 10 - 11 - NCLEFRANCES TO ASS. - 0.00 - 3.00 00 - 3.00 200 - 3.00 120 - 4.00	-AWN-TRPY-RER-BRKT-LH-0 -AWN-TRPY-RER-BRKT-LH-0 94-AWN-TRPY-BCK-PLT-01 NY-M8 FFW-M8 BHD-M8x25 94-AWN-TRPY-FNT-BCK-PLT-0 RIV-LF-M8 BHD-M8x20 AWN-TRPY-FNT-BCK-PLT-0 RIV-LF-M8 BHD-M8x20 AWN-TRPY-FNT-BCK-PLT-0 BHD-M8X	2.	AWNING TO TROOPY MOU AWNING TO TROOPY RU BACKING PL MS NYLOC N MSx24mm OVERSIZED WA MSx26 BHD BI MSx25 BHD BI AWNING FRONT MOU FRONT BACKIN MSL/F RIV MSx20 BHD BI FRONT BACKIN MSL/F RIV MSx20 BHD BI FRONT BACKIN MSx20 BHD BI FRONT BACKIN SHEET 1 of 1 1:3	NT BRACKET (REAR) EAR BRACKET 02 ATE 1 UT S/S SHER S/S - DIN 0021 ER S/S - DIN 0021 ER S/S - DIN 125 OLT S/S JNT BRACKET G PLATE NUT OLT S/S	1 1 2 10 6 18 12 1 1 1 4 2 2 266 5 8 7 8 7 8 7 8 7 8 7 8 7 8 7 8 7 8 7 8

2. Fitment of Rear Mounting Bracket

At the rear left-hand corner of the Roof conversion, align the holes on the 2 brackets provided in the mounting kit as seen in the images below.



Once the brackets are aligned, you can now mark the area of the base where you would be required to drill your holes.



Apply unbroken beads of sealant around all of the drilled holes, as well as making an unbroken bead around the perimeter, within the bounds of where the corner bracket and the front bracket will mount. See the image below:



Once all the holes are drilled and the sealant is applied. You can now mount these brackets using the bolts supplied as shown in the drawing provided on page 3.



3. Fitment of Front Mounting Bracket

To fit the front mounting bracket you will have to mount the bracket to the casing to get an accurate position for you to mark the position your holes on the base of the Roof conversion. Use the sixth hole from the front end casing end as shown in the image below.



Once you've marked the position of the holes on the base of the, you can proceed to drill the holes into the base as shown below.



use the same method of applying the sealant on and around the holes of the bracket such as the previous bracket. Once mounted, the awning will align with the Roof Conversion, as shown below (arms, canvas and bag removed for clarity):



Should you experience any problems, please contact us so that we can assist you.

Enquiries: queries@alu-cab.co.za Tel: +27 21 703 3028